SUSPENSION, A - ARM AND STRUT MOUNTING FOR POLARIS RANGER 570 EU 2016

SUSPENSION, A ARM AND STRUT MOUNTING   R16RMA57F1/N1/EFH/SF1/2N1 (700139) for Polaris RANGER 570 EU 2016
 
(1)  7519043
SCR-HXFL-M10X1.25X95 10.9 ZOD(
 
(1)  7519043
SCR-HXFL-M10X1.25X95 10.9 ZOD(
 
(2)  7547333
NUT-M10X1.25 FLG NYLOC-OLIVE D
 
(3)  1543367
ASM-BUSHING HD W/SEAL 5.23 FLG
 
(3)  1543367
ASM-BUSHING HD W/SEAL 5.23 FLG
 
(4)  5138797
SHAFT-PIVOT 70.99MM 15.88OD
 
(4)  5138797
SHAFT-PIVOT 70.99MM 15.88OD
 
(5)  1543387-458
WELD-A-FRAME LH M.BLK
(5)  1543389-458
WELD-A-FRAME RH M.BLK
 
(6)  -------
ASM. HUBSTRUT [SEE SUSPENSION FRONT STRUT PAGE REF. 21]
 
(7)  7542438
NUT CASTLE(10)
 
(8)  7661203
PIN COTTER(10)
 
(9)  7080433
FITTING LUBRICATION THREADED(1
 
(10)  5437544-070
SHIELD-CV FRONT LH BLK
(10)  5437545-070
SHIELD-CV FRONT RH BLK
 
(11)  7512084
SCREW(10)
Part number Description
# 1
7519043
SCR-HXFL-M10X1.25X95 10.9 ZOD(
# 2
7547333
NUT-M10X1.25 FLG NYLOC-OLIVE D
# 3
1543367
ASM-BUSHING HD W/SEAL 5.23 FLG
# 4
5138797
SHAFT-PIVOT 70.99MM 15.88OD
# 5
1543387-458
WELD-A-FRAME LH M.BLK
# 5
1543389-458
WELD-A-FRAME RH M.BLK
# 6
-------
ASM. HUBSTRUT [SEE SUSPENSION FRONT STRUT PAGE REF. 21] Contact
# 7
7542438
NUT CASTLE(10)
# 8
7661203
PIN COTTER(10)
# 9
7080433
FITTING LUBRICATION THREADED(1
# 10
5437544-070
SHIELD-CV FRONT LH BLK
# 10
5437545-070
SHIELD-CV FRONT RH BLK
# 11
7512084
SCREW(10)
Here are all the parts relating to the SUSPENSION, A-ARM AND STRUT MOUNTING - R16RMA57F1 / N1 / EFH / SF1 / 2N1 (700139) of your 2016 RANGER 570 EU. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...